Radio Test Report

Report No.:CTA231207002W02
Issued for

Chongqging Huiye lot Technology Co., Ltd.

No.4 Of No.6 Comprehensive Tax Avenue, Shapingba
Districh, Chongging, China

Product Name: Display Instrument

Brand Name: . .
FluUlyY =

Model Name: BO6U
Series Model(s): BO06C
FCC ID: 2A5B3-B06

Test Standards: FCC Partl5.247

The test results presented in this report relate only to the object tested. This report shall not be
reproduced, except in full, without the written approval of the ShenZhen CTA Test Services
Co., Ltd.

Shenzhen CTA Testing Technology Co., Ltd.

Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao‘an District, Shenzhen, China



Page 2 of 63 Report No.: CTA231207002W02

TEST REPORT

Applicant’s Name................. ! Chongging Huiye lot Technology Co., Ltd.

AdAress ..o - No.4 Of No.6 Comprehensive Tax Avenue, Shapingba Districh,
Chongging, China

Manufacturer's Name .......... : Chongging Huiye lot Technology Co., Ltd.

Address ..o . No.4 Of No.6 Comprehensive Tax Avenue, Shapingba Districh,

Chonggqing, China
Product Description

Product Name ...........ccccvvueen. . Display Instrument
e ® g

Brand Name ...........cccoeeeeeee. : . °.

U I —
Model Name ............coevvvvnnenn. . BO6U
Series Model(S) .......eevvvvvennns : BO6C
Test Standards..........cccee....e. . FCC Partl5.247
Test Procedure ............cceen. © ANSI C63.10-2013

This device described above has been tested by CTA, the test results show that the equipment under
test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested sample
identified in the report.

The test results presented in this report relate only to the object tested. This report shall not be
reproduced, except in full, without the written approval of the ShenZhen CTA Test Services Co., Ltd.

Date Of TSt covuniieeeieeeeee e :

Date of receipt of test item ..................... : 22 Nov. 2023

Date (s) of performance of tests............. : 22 Nov. 2023 ~ 29 Nov. 2023
Date of ISSUE.....cevvveeiiiiiiiiiecee e, : 29 Nov. 2023

Test ResUlt.........cccoevviiiiiiieec, . Pass

Testing Engineer  : 799\‘] Cod

(Zoey Cao)
Technical Manager % Wen

(Amy Wen)
Authorized Signatory : Evic \/L/cwg;

(Eric Wang)



Page 3 of 63 Report No.: CTA231207002W02

Table of Contents

1. SUMMARY OF TEST RESULTS
1.1 TEST FACTORY
1.2 MEASUREMENT UNCERTAINTY

2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT
2.2 DESCRIPTION OF THE TEST MODES
2.3 TEST SOFTWARE AND POWER LEVEL
2.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED 10
2.5 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS 11

© © 00 00 N N O

2.6 EQUIPMENTS LIST 12
3. EMC EMISSION TEST 14
3.1 CONDUCTED EMISSION MEASUREMENT 14
3.2 TEST PROCEDURE 15
3.3 TEST SETUP 15
3.4 EUT OPERATING CONDITIONS 15
3.5 TEST RESULTS 16
4. RADIATED EMISSION MEASUREMENT 20
4.1 RADIATED EMISSION LIMITS 20
4.2 TEST PROCEDURE 22
4.3 TEST SETUP 23
4.4 EUT OPERATING CONDITIONS 23
4.5 FIELD STRENGTH CALCULATION 23
4.6 TEST RESULTS 25
5. CONDUCTED SPURIOUS & BAND EDGE EMISSION 35
5.1 LIMIT 35
5.2 TEST PROCEDURE 35
5.3 TEST SETUP 35
5.4 EUT OPERATION CONDITIONS 35
5.5 TEST RESULTS 35
6. POWER SPECTRAL DENSITY TEST 36
6.1 LIMIT 36
6.2 TEST PROCEDURE 36

6.3 TEST SETUP 36



7.

8.

Page 4 of 63

Table of Contents

6.4 EUT OPERATION CONDITIONS
6.5 TEST RESULTS

BANDWIDTH TEST

7.1 LIMIT

7.2 TEST PROCEDURE

7.3 TEST SETUP

7.4 EUT OPERATION CONDITIONS
7.5 TEST RESULTS

PEAK OUTPUT POWER TEST

8.1 LIMIT

8.2 TEST PROCEDURE

8.3 TEST SETUP

8.4 EUT OPERATION CONDITIONS
8.5 TEST RESULTS

9. ANTENNA REQUIREMENT

9.1 STANDARD REQUIREMENT
9.2 EUT ANTENNA

APPENDIX 1-TEST DATA

1.
2.
3.
4.
5.
6.
7.

DUTY CYCLE

MAXIMUM AVERAGE CONDUCTED OUTPUT POWER
MAXIMUM PEAK CONDUCTED OUTPUT POWER
-6DB BANDWIDTH

MAXIMUM POWER SPECTRAL DENSITY LEVEL
BAND EDGE

CONDUCTED RF SPURIOUS EMISSION

APPENDIX 2- EUT TEST PHOTO

Report No.: CTA231207002W02

36
36

37
37
37
37
37
37

38
38
38
39
39
39

40
40
40

41
41
44
47
50
53
56
59
63



Page 5 of 63 Report No.: CTA231207002W02
Revision History

Rev. Issue Date Report No. Effect Page Contents

00 29 Nov. 2023 CTA231207002W02 ALL Initial Issue




Page 6 of 63 Report No.: CTA231207002W02
1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
KDB 558074 D01 15.247 Meas Guidance v05r02.

FCC Part 15.247,Subpart C
Standard Test Item Judgment Remark
Section
15.207 Conducted Emission PASS -
15.247 (a)(2) 6dB Bandwidth PASS -
15.247 (b)(3) Output Power PASS --
15.209 Radiated Spurious Emission PASS --
15.247 (d) Conducted Spur_logs & Band Edge PASS _
Emission
15.247 (e) Power Spectral Density PASS --
15.205 Restricted bands of operation PASS --
Part 15.247(d)/ .
Part 15.209(a) Band Edge Emission PASS --
15.203 Antenna Requirement PASS --

NOTE:
(1) ‘N/A’ denotes test is not applicable in this Test Report.
(2) All tests are according to ANSI C63.10-2013.
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1.1 TEST FACTORY

Shenzhen CTA Testing Technology Co., Ltd.

Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community,Fuhai Street, Bao‘an
District, Shenzhen, China

FCC test Firm Registration Number: 517856

IC test Firm Registration Number: 27890
A2LA Certificate No.: 6534.01
IC CAB ID: CN0127

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

Measurement

Test REmgE Uncertainty
Radiated Emission 30~1000MHz 4.06 dB
Radiated Emission 1~18GHz 5.14 dB
Radiated Emission 18-40GHz 5.38 dB
Conducted Disturbance 0.15~30MHz 2.14 dB
Output Peak power 30MHz~18GHz 0.55dB
Power spectral density / 0.57 dB
Spectrum bandwidth / 1.1%
Radiated spurious emission
(30MHz-1GHz) 30~1000MHz 4.10 dB
Radiated spurious emission _
(1GHz-18GHz) 1~18GHz 4.32 dB
Radiated spurious emission
(18GHz-40GHz) 18-40GHz 5.54 dB
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Display Instrument
L ] . ® . L ]
Brand Name . .
HUlY =
Model Name BO6U
Series Model(s) B0O6C

The functional difference is that BO6U communicates
with the external controller through the UART interface,
while BO6C communicates with the external controller
through the CAN interface. Choose one of the two.

Model Difference

The EUT is a Display Instrument

Operation N
Frequency: 2402~2480 MHz

Modulation Type: |GFSK
Radio Technology: |BLE

Tair Bluetooth
Product Description . ' LE(Support 1M PHY)
Configuration:
Number Of
Channel: 40
Antenna Type: PCB

Antenna Gain (dBi) |-4.9 dBi

Channel List Please refer to the Note 3.

Rating Input: 12V-60V=2A

Hardware version number B06_MB_PCB_V1.03

Software version number N/A
Connecting I/O Port(s) Please refer to the Note 1.
Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User Manual.

2. The antenna information refer the manufacturer provide report, applicable only to the tested
sample identified in the report. Due to the incorrect antenna information, a series of
problems such as the accuracy of the test results will be borne by the customer.
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3.
Channel List
Channel Frzaiﬁgcy Channel Frzaiigcy Channel szaﬁﬁgcy Channel f:?gﬁf;f
00 2402 10 2422 20 2442 30 2462
01 2404 11 2424 21 2444 31 2464
02 2406 12 2426 22 2446 32 2466
03 2408 13 2428 23 2448 33 2468
04 2410 14 2430 24 2450 34 2470
05 2412 15 2432 25 2452 35 2472
06 2414 16 2434 26 2454 36 2474
07 2416 17 2436 27 2456 37 2476
08 2418 18 2438 28 2458 38 2478
09 2420 19 2440 29 2460 39 2480

2.2 DESCRIPTION OF THE TEST MODES

For conducted test items and radiated spurious emissions
Each of these EUT operation mode(s) or test configuration mode(s) mentioned below was
evaluated respectively.

Worst Mode Description Data/Modulation
Mode 1 TX CHO0(2402MHz) 1 Mbps/GFSK
Mode 2 TX CH19(2440MHz) 1 Mbps/GFSK
Mode 3 TX CH39(2480MHz) 1 Mbps/GFSK
Note:

(1) We tested for all available U.S. voltage and frequencies (For 120V, 50/60Hz and 240V,
50/60Hz) for which the device is capable of operation, and the worst case of 120V/ 60Hz is
shown in the report.

For AC Conducted Emission

Test Case
AC Conducted Emission | Mode 4 : Keeping BT TX

2.3 TEST SOFTWARE AND POWER LEVEL
During testing channel & power controlling software provided by the customer was used to control the
operating channel as well as the output power level.

_ Mode Or : : Power Software For
RF Function | Type |\ 4\ n e ANT Gain(dBi) Class Testing

BK32xx RF

BLE BLE GFSK -4.9 3 Test V2.1.4
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2.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Radiated Spurious Emission Test

AC
Plug C-1 C-2
E-1 EUT E-2
Adapter Notebook
Conducted Emission Test
AC
Plug C-1 C-2
E-1 EUT E-2

Adapter Notebook
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2.5 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS

Report No.: CTA231207002W02

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

Necessary accessories
Item Equipment Mfr/Brand Model/Type No. Length Note
Support units
Item Equipment Mfr/Brand Model/Type No. Length Note
Adapter HUAWEI HW-050450C00 N/A N/A
Pef=nigel DELL Inspiron 14-3467 N/A N/A
computer
USB Cable N/A N/A 150cm NO

Note:

(2) “YES” is means “with core”; “NO” is means “without core”.

(1) For detachable type 1/0 cable should be specified the length in cm in TLengtha column
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: Equipment Calibration | Calibration
Test Equipment Manufacturer Model No. No. Date Due Date
LISN R&S ENV216 CTA-308 2023/08/02 | 2024/08/01
LISN R&S ENV216 CTA-314 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESPI CTA-307 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESCI CTA-306 2023/08/02 | 2024/08/01
Spectrum Analyzer Agilent N9020A CTA-301 2023/08/02 | 2024/08/01
Spectrum Analyzer R&S FSP CTA-337 2023/08/02 | 2024/08/01
Vector Signal Agilent N5182A CTA-305 | 2023/08/02 | 2024/08/01
generator
Analog Signal
Generator R&S SMLO03 CTA-304 2023/08/02 | 2024/08/01
WIDEBAND
RADIY CMWS500 R&S CTA-302 | 2023/08/02 | 2024/08/01
COMMUNICATIO
N TESTER
Temperature and ,
humidity meter Chigo ZG-7020 CTA-326 2023/08/02 | 2024/08/01
U'triﬁggﬁr‘]’:&”d Schwarzbeck VULB9163 CTA-310 | 2023/10/17 | 2024/10/16
Horn Antenna Schwarzbeck BBHA 9120D CTA-309 2023/10/13 | 2024/10/12
Loop Antenna Zhinan ZN30900C CTA-311 2023/10/17 | 2024/10/16
Horn Antenna Be”'g%)';iggwe' OBH100400 CTA-336 | 2021/08/07 | 2024/08/06
Amplifier Schwarzbeck BBV 9745 CTA-312 2023/08/02 | 2024/08/01
Amplifier Taiwan chengyi | EMC051845B CTA-313 2023/08/02 | 2024/08/01
Directional coupler NARDA 4226-10 CTA-303 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA18 CTA-402 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA27 CTA-403 2023/08/02 | 2024/08/01
A“torgztr?f filter Tonscend JS0806-F CTA-404 | 2023/08/02 | 2024/08/01
Power Sensor Agilent U2021XA CTA-405 2023/08/02 | 2024/08/01
Amplifier Schwarzbeck BBV9719 CTA-406 2023/08/02 | 2024/08/01
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Test Equipment Manufacturer Model No. XSrrr?lI)Oer: Calli:l)o;ta;ion %ﬂtg‘z&n
EMI Test Software Tonscend TS®JS32-RE 5.0.0.2 N/A N/A
EMI Test Software Tonscend TS®JS32-CE 5.0.0.1 N/A N/A
RF Test Software Tonscend TS®JS1120-3 3.1.65 N/A N/A
RF Test Software Tonscend TS®JS1120 3.1.46 N/A N/A
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT
3.1.1 POWER LINE CONDUCTED EMISSION LIMITS

The radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in the following table.

Conducted Emission limit (dBuV)
FREQUENCY (MHz) :
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00
5.0-30.0 60.00 50.00

Note:
(1) The tighter limit applies at the band edges.

(2) The limit of “ * ” marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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3.2 TEST PROCEDURE

a. The EUT is 0.8 m from the horizontal ground plane and 0.4 m from the vertical ground plane
with EUT being connected to the power mains through a line impedance stabilization network
(LISN). All other support equipments are powered from additional LISN(s). The LISN provides
50 Ohm/ 50uH of coupling impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN is at least 80 cm from the nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.

3.3 TEST SETUP
/ Vertical Reference
Ground Plane / Test Receiver
—~— 1
O 0 Oo o
40cm =UT . Moo oo
80cm
/- JISN
L Ll

N T

\ Horizontal Reference

Ground Plane

Note: 1. Support units were connected to second LISN.
2. Both of LISNs (AMN) are 80 cm from EUT and at least 80 cm

from other units and other metal planes support units.

3.4 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
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3.5 TEST RESULTS
Temperature: 26.2(C) Relative Humidity: 54%RH
Test Voltage: AC 120V/60Hz Phase: L
Test Mode: Mode 4
Describe: BO6U
120 - FCC PART 15 B CLASS B(L1)
104+
1004+
904
801
< 70+
é e FCC PART 15 B CLASS B-QP Limit
g l FCC PART 15B CLASS B-AV Limit
- 50+ } T
404 ‘3 :
30 . ‘j
204
10+
0 1 1 1 | | 1 1 | | |
150k 1M 10M 30M
Frequency[Hz]
—— QP Limit — AV Limit — PK — AV
+ QP Detector + AV Detector

1 OL1E3S 10.50 2438 4428 ES.18 040 13.54 I4.44 =518 a4 PAES
s 04375 10.50 2075 41.38 SE2 14.58 ano I0E2 4221 15,68 PAES
3 CLEE4S 10.ED0 IiTIE 3T.7E SE.0O 1224 17.85 245 4E.00 17.E8 PAES
4 15435 10.ED0 IETH iTis SE.0O 1= 14.58 =08 4E.00 a0 PAES
E 2.7E3S 10.ED0 I4.E3 =48 SE.0O prink-te) 17 prirlied 4E.00 =78 PAES
E BB 10.E0 =88 2442 E0.00 IEE 11.47 2187 SO.0o 203 PAES

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)
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Temperature: 26.2(C) Relative Humidity: 54%RH
Test Voltage: AC 120V/60Hz Phase: N
Test Mode: Mode 4
120+ FCC PART 15 B CLASS B(N)
1104
1004
904
801
< 70+
é e FCC PART 15 B CLASS B-QP Limit
% ] FCC PART 15B CLASS B-AV Limit

Frequency[Hz]

— QP Limit
+ QP Detector

— AV Limit — PK
+ AV Detector

— AV

1 oLiER 10.E0 ey 447 EE.E2 21.08 14.21 =3 552 et ahed FAES
1 OL2BS 10.E0 =18 35,68 EDLET anss 1287 =3y SOET 730 FAES
3 1242 10.50 M 384 ZE.00 1E.48 12.54 B0 4E.00 1388 PAES
4 13338 10.50 1578 3035 ZE.0 =78 E.4E 1E.85 4E.00 ro=tis PaEZ
5 4532 10.50 16.87 74T ZE.[ ITE3 4.40 14.50 4600 3140 PAES
E 10,265 10.50 1273 ek 0.0 3BT o3 10.E3 SO.00 3537 PAES

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)
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Temperature: 26.2(C) Relative Humidity: 54%RH
Test Voltage: AC 120V/60Hz Phase: L
Test Mode: Mode 4
Describe: BO6C
120 FCC PART 15 B CLASS B(L1)
1104
1004
904
804
= 70+
glj - FCC PART 15 B CLASS B-QP Limit
% ! FCC PART 15B CLASS B-AV Limit

—— QP Limit
+ QP Detector

— AV Limit

—PK

AV Detector

— AV

Frequency[Hz]

1 DLE3S 10.ED0 3514 4574 EZ.18 1554 1E.24 IE.T4 =578 IEE4 PAES
2 DLEM 10.50 3287 43,47 SE.00 1253 9.4 Z1E4 4500 14.38 PAES
3 1467 10.50 287 3537 SE.00 1E.E3 1573 €13 400 1877 PAEZ
4 1385 10.50 =13 35E3 SE.00 nay 11,55 I31E 4500 IZEE PAES
5 ELME 10.50 Z4.35 2435 E0.00 =As 1113 I1E3 SO.00 23T PAES
E 123325 10.50 15,66 2016 E0.00 IE4 S48 15.86 SO.00 4 PAES

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)
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Temperature: 26.2(C) Relative Humidity: 54%RH
Test Voltage: AC 120V/60Hz Phase: N
Test Mode: Mode 4
120 FCC PART 15 B CLASS B(N)
1104
1004
904
804
= 70+
glj - FCC PART 15 B CLASS B-QP Limit
% ! FCC PART 15B CLASS B-AV Limit

—— QP Limit
+ QP Detector

— AV Limit

—PK

AV Detector

I
™

— AV

Frequency[Hz]

I ]
10M 30M

1 0153 10.50 3544 4554 E5.52 1258 145 =95 ZEE1 IDEY PAES
2 o402 10.50 007 HOLET sr.a 17.24 12.77 fra ey 47.21 454 PAES
3 O.7E3 10.50 I9.ES 4015 SE.00 1538 "7 237 A4E.00 =73 PAES
4 1338 10.50 2658 3743 SE.00 1252 10.24 T4 4500 e PAES
E 13885 10.50 17.88 248 SE.00 ITEd T.44 17.54 400 ZEDE PAEZ
E 11.5335 10.50 14.62 =13 E0.00 2487 10 11.ED SO.00 2740 PAES

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)
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4. RADIATED EMISSION MEASUREMENT

4.1 RADIATED EMISSION LIMITS

In any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within
the Restricted band specified on Part15.205(a)&209(a) limit in the table and according to ANSI
C63.10-2013 below has to be followed.

Report No.: CTA231207002W02

LIMITS OF RADIATED EMISSION MEASUREMENT (Frequency Range 9kHz-1000MHz)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)
(dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

LIMITS OF RESTRICTED FREQUENCY BANDS

FREQUENCY (MHz) FREQUENCY (MHz) | FREQUENCY (MHz) | FREQUENCY (GHz)
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
0.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-145
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5

12.57675-12.57725 322-335.4 3600-4400 Above 38.6

13.36-13.41

For Radiated Emission
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Spectrum Parameter Setting
Attenuation Auto
Detector Peak/QP/AV

Start Frequency

9 KHz/150KHz(Peak/QP/AV)

Stop Frequency

150KHz/30MHz(Peak/QP/AV)

RB / VB (emission in restricted
band)

200Hz (From 9kHz to 0.15MHz)/
9KHz (From 0.15MHz to 30MHz);
200Hz (From 9kHz to 0.15MHz)/
9KHz (From 0.15MHz to 30MHz)

Spectrum Parameter Setting
Attenuation Auto
Detector Peak/QP

Start Frequency

30 MHz(Peak/QP)

Stop Frequency

1000 MHz (Peak/QP)

RB / VB (emission in restricted

120 KHz / 300 KHz

band)
Spectrum Parameter Setting
Attenuation Auto
Detector Peak/AV

Start Frequency

1000 MHz(Peak/AV)

Stop Frequency

10th carrier hamonic(Peak/AV)

RB / VB (emission in restricted
band)

1 MHz / 3 MHz(Peak)
1 MHz/1/T MHz(AVG)

For Restricted band

Spectrum Parameter

Setting

Detector

Peak/AV

Start/Stop Frequency

Lower Band Edge: 2310 to 2410 MHz
Upper Band Edge: 2475 to 2500 MHz

RB/VB

1 MHz / 3 MHz(Peak)
1 MHz/1/T MHz(AVG)




